
 



 

Hihi WWTP - Options 

 

 ©WSP Opus | 20/3/19 Page i 

 

Contact Details 

Name: Benito Reig Carriedo 
Level 3, The Westhaven, 100 Beaumont St 
PO Box 5848, Auckland 1141 
New Zealand 

Telephone: +64 9 355 9500 
Mobile:  +64 27 256 6231 

Document Details: 
Date: 20/03/2019 
Reference: 113065.00 

Status: Issue 1 

Prepared By 

Benito Reig Carriedo 
Principal Wastewater Treatment Engineer 

Reviewed By 

Andrew Springer 
Principal Wastewater Treatment Engineer 

Approved for Release By 

Eros Foschieri 
3 Waters - Team Leader 



 

Hihi WWTP - Options 

 

www.wsp-opus.co.nz ©WSP Opus | 20/3/19 Page ii 

 

Contents 
1 Background .......................................................................................................................................................................................................... 1 
[...]
APPENDIX C  Layout Plan .......................................................................................................................................................................... 23 

APPENDIX D Construction Sequence Drawings ................................................................................................................... 25 

 

List of Tables 
Table 1 – Influent Wastewater .............................................................................................................................................................................. 1 
Table 2 - Limits at the WWTP outlet ............................................................................................................................................................. 2 
Table 3 -Capex Costs ................................................................................................................................................................................................ 13 
Table 4 -Additional Electricity Costs ........................................................................................................................................................... 14 
Table 5 -Additional Annual Operational Costs .................................................................................................................................. 15 
Table 6 -Comparison of Options ....................................................................................................................................................................16 
 
  



 

Hihi WWTP - Options 

 

www.wsp-opus.co.nz ©WSP Opus | 20/3/19 Page iii 

 

Document History and Status 
Revision Date Author Reviewed by Approved by Status 

A 11/3/19 B Reig Carriedo A Springer  DRAFT 

1 20/3/19 B Reig Carriedo A Springer E Foschieri Issue 1 

      

 

Revision Details 

Revision Details 

1 Update following internal QA. 

  

  

 



 

Hihi WWTP - Options 

 

www.wsp-opus.co.nz ©WSP Opus | 20/3/19 Page 1 

 

1 Background 
Hihi is a small community in Far North District of New Zealand.  Approximate population is 200 
people in winter, rising to approximately 400 in summer, and for 2 weeks of the year, peak holiday 
period, population is considered to be as high as 600 people.  

The existing works was constructed using precast concrete tanks, but it has now been identified 
that these are structurally unsound and unsafe, so must be replaced. 

It is also recognised that there is a compliance issue in the overall capacity of the treatment plant 
is insufficient for both peak flow and peak load. This causes intermittently very poor effluent 
passing to the tertiary wetland and into the stream.  

The scope of this project is to replace the tanks with a new treatment plant that will be compliant 
across all consent conditions and provide a safe system for over 40 years. 

It is recognised that the treatment works will be reconsented in 2022, and tighter standards for 
effluent may be required.  Selection of option reflect how tighter standards may be managed if 
required. 

2 Design Conditions 

2.1 Influent wastewater 

According to the report “Hihi Wastewater Treatment Plant. Design Basis” attached in 
Appendix A (Design Basis Report Rev.1, Feb.2019, WSP-Opus,) the wastewater to be treated 
will have the following characteristics: 

Table 1 – Influent Wastewater 

Parameter Units Off Peak Peak DWF Peak WWF 

Flow m3/d 35 85 750 

Biological Oxygen Demand (BOD) kg/d 17.5 42.5 42.5 

Total Suspended Solids (TSS) kg/d 17.5 42.5 42.5 

Carbonaceous Oxygen Demand (COD) kg/d 35 85.5 85.5 

Total Kejldahl Nitrogen (TKN) kg/d 4.9 11.9 11.9 

Total Phosphorus (TP) kg/d 0.60 1.45 1.45 

 

Where Peak Dry Weather Flow (DWF) corresponds to the period months of December, 
January and February, including the period of maximum occupancy (24 of December to 7 of 
January) while the Off Peak corresponds to the rest of the year. 

Peak Wet Weather Flow (WWF) will include the days with significant rain during any time 
of the year.  

  



 

Hihi WWTP - Options 

 

www.wsp-opus.co.nz ©WSP Opus | 20/3/19 Page 2 

 

2.2 Discharge conditions 

To comply with the different conditions set in the current discharge consent the following 
limits have been set for the Wastewater Treatment Plant (WWTP):  

Table 2 - Limits at the WWTP outlet 

Parameter Unit WWTP Outlet Limit 
Escherichia Coli UNF/100 ml 130 95 % 

UNF/100 ml 50 Median 
N-NH3 g N/m3 5.00 Max 
pH Units 6-8 Within 
DO g O/m3 6.00 Median 
TSS g /m3 10 Median 

 

These limits for the WWTP are set based on achieving compliance from the discharge from 
the tertiary wetland with compliance in the receiving stream. 

3 Existing Plant 
A layout of the existing plant is provided in App.B. Wastewater enters the WWTP into a wet well 
from where two pumps convey the water either to the treatment line or to wet weather storage, 
controlled on wet well water level. 

One pump conveys wastewater into the existing secondary treatment that includes the following 
main elements: 

• First Biological Reactor, 6 m diameter with 4.50m total height 
• Second Biological Reactor, 3.42 m diameter with 3.35m total height 
• Circular clarifier, 3.42 m diameter with 2.80 m total height 
• Final Effluent Tank, 2.70 m diameter. 
• Waste Sludge Tank 

The second pump conveys wastewater (above the capacity of the treatment plant) into five 25 m3 

storage tanks, from where it can be returned to the wet well by a manual valve. Once the storage 
capacity of the tanks is reached an actuated valve opens to pass the flow into the Final Effluent 
Tank, effectively bypassing treatment. In this mode, the solids loading is too great for the 
sandfilters so this is bypassed directly to the UV unit. This results in very poor disinfection. There is 
no consent condition that permits this discharge of partially treated wastewater. 

The air required for the support of the biological process is produced by one 15 kW blower.  

Sludge produced in the biological process is removed from the clarifier tank and conveyed into a 
Waste Activated Sludge (WAS), 3.36 m diameter and 1.9 m height, from where it is removed from 
the WWTP for final disposal. 

Wastewater, after secondary treatment or overflow effluent from the storage tanks, is pumped into 
the tertiary treatment comprising three pressure sand filters (1.20 m diameter), with a bypass line, 
that feed into a UV disinfection system (Wedeco UV System Type LBX 200e). Before being 
transferred to the existing wetland and prior to the final discharge the wastewater is disinfected 
via an UV system ,with a capacity to treat more than 30 m3/h,  

Neither the design or the capacity of the existing plant is enough to reach the required treatment 
to meet the limits of the consent, therefore a major upgrade and modification of the existing 
elements is required. 



 

Hihi WWTP - Options 

 

www.wsp-opus.co.nz ©WSP Opus | 20/3/19 Page 3 

 

Some of the major issues that have been identified include:: 

• Some of the elements of the existing WWTP (overflow storage tanks) are not within the 
designated site boundary (refer to layout plan in App.B) 

• Structures of the existing concrete tanks are failing and need replacement 
• Insufficient Biological Reactor volume to reach the required degree of nitrification for peak 

load 
• Insufficient clarifier area to handle the peak WWF 
• Insufficient tertiary filtration capacity for the peak WWF 
• Insufficient wastewater storage with an improper hydraulic connection that allows untreated 

wastewater flows to go straight to the tertiary treatment with no secondary treatment 
• Insufficient aeration capacity to ensure a full treatment at peak load. 
• Plastic pipes between assets are cracked and deteriorating. 

A significant project constraint is the need to keep the existing WWTP in compliant operation 
during the necessary works   

4 Proposed Options 
In order to solve the identified issues, we believe that any design option should consider: 

• Inlet Screen 
• New biological reactor and clarifier 
• Control and Blower building 
• Sludge System 
• Additional Sand Filter 
• Demolition of redundant assets 

Treatment options considered: 

1 Conventional Activated Sludge, similar to existing process, including a screen, biological 
reactors, new clarifier tanks, sludge system and a sand filter upgrade 

2 Moving Bed Bioreactors (MBBR), including screen, reactors, new clarifier, sludge system and 
a sand filter upgrade 

3 Membrane Bioreactor (MBR) including 1mm fine screen, reactor and membrane system and 
a sludge system. 

All options require pre-screening and grit and sand removal is recommended. 

All options require additional building for controls and blowers, and for the MBR, to house 
chemical cleaning systems.  

Due to the requirement of maintaining the WWTP in operation, the construction process must be 
developed in stages with provision for different temporary connections for each of the proposed 
solutions. Staging plans are provided in Appendix D 

All redundant assets should be removed from site. 

4.1 Option 1 – Conventional Activated Sludge 

4.1.1 Process description 
This solution provides a like for like replacement of the existing activated sludge 
treatment and upgrade of the tertiary filter capacity. 



 

Hihi WWTP - Options 

 

www.wsp-opus.co.nz ©WSP Opus | 20/3/19 Page 4 

 

From the existing wet well, using the existing pumps, wastewater will the pumped 
through a 100 mm PVC pipe into a new inlet screen from where it will flow into the 
first of two identical biological reactors. 

The new inlet screen will be mounted so that its discharge enters the activated 
sludge plant, and screens can drop to a low-level bin. Thus avoiding significant 
below ground structures or double pumping. 

Due to the high variation on loads between the peak and off-peak seasons, two 
identical biological reactors have been proposed so either of them can operate as 
standalone units (off-peak), feed directly from the screen outlet, or as two units in 
series by the operation of connecting valves (on-peak).  

Each biological reactor includes an anoxic chamber (1.25 x 4.1 and 4 m of water 
depth) followed by an aerated chamber (3 x 4.1 and 4 m of water depth). Each 
anoxic chamber has a submersible mixer to keep the mixed liquor from settling 
and each aerobic chamber is equipped with a lift out grid of air diffusers. Air to be 
provided by two blowers (one duty and one standby) located inside a new building 
for acoustic reduction. 

Aeration equipment will be placed in a new aeration building (approx. 3 x 5 m) to 
be constructed adjacent to the new biological reactors. 

Discharge from the reactors passes to two new rectangular clarifiers, required to 
deal with the wet weather flows, rectangular clarifiers are necessary as a circular 
clarifier is unable to fit on the site.  

Each clarifier has a side water depth of 3m, with a 2m width and 6. m length. 

A scraper system will transfer sludge across the floor of the reactor to the sludge 
outlet pumps returning to the anoxic zone. WAS can be diverted from this line on 
timer to the sludge holding tank.  

Effluent from both clarifiers will pass to the existing final effluent tank and then 
pumped to the tertiary treatment. 

In the tertiary treatment a new filter, identical to the three existing ones, will be 
provided to expand the treatment capacity. The filter will be connected to the 
existing pumps, cleaning system and the existing UV reactor. 

In order to be able to include this new filter, the existing building must be 
extended, and the external services relocated.  

4.1.2 Staging of proposed works 
In order to maintain the compliance of the existing plant the required works should 
be undertaken in different stages: 

(i) Preparation Works: remove second biological reactor from service, with 
temporary connection from first reactor to clarifier.  Demolish second reactor. 
Undertake groundworks on site for new process. 

(ii) New Biological Treatment: in this stage the new biological reactor, screen 
system and associated building (aeration system) will be constructed, installed 
and tested. Once satisfactory a temporary connection between the new 
biological reactors and the existing clarifier will be made. 
A temporary connection for sludge recirculation will be built connecting the 
existing recirculation pumps to the new biological reactor. 
At the end of this stage, the first biological reactor can be disconnected, 
emptied and demolished to provide space for the new clarifiers. 
Site services, intermediate tanks and transfer pumps to be relocated. 



 

Hihi WWTP - Options 

 

www.wsp-opus.co.nz ©WSP Opus | 20/3/19 Page 5 

 

(iii) New Clarifiers: in this stage the new clarifiers will be constructed, including the 
sludge management systems. Once the units are complete the permanent 
connections can be made with the effluent, sludge and reactors. 
At the end of this stage the plant will provide complete secondary treatment 
and tertiary treatment for all flows, except for peak WWF. 
Remaining clarifier and pipe services can be demolished 

(iv) Expansion of Tertiary Filters: in this stage the construction and connection to 
the water line and to the backwash line of a new filter unit will be required. In 
order to do that the existing building will have to be expanded and the 
backwash tank will have to be relocated. 

(v) Final Reinstatement.  – reinstate all accesses and level ground. 

4.1.3 Main works 

The new units to be built are: 

– Placement of a new screen 
– Two new biological reactors 
– One aeration building 
– Two clarifiers 
– Two sludge pumps (recycle and waste) 
– A new sludge retention tank replacing the existing one that will be demolished 

due to its maintenance state. 
– A new final effluent tank prior to tertiary treatment to replace the existing one 

that will be demolished due to its maintenance state. 
– One new tertiary filter that will require the extension of the existing tertiary 

treatment building and displacement of the water tank (backwash water) 

The following existing units will be incorporated into the new WWTP: 

– Pump shed, that houses the pumps to tertiary treatment that will be 
maintained and the blower to the existing biological treatment that will be 
decommissioned 

– Tertiary treatment where the three filters will be complemented by a fourth 
filter and the UV reactor maintained. 

The following existing units will have to be demolished: 

– Aeration tank (6.m diameter and 4.5 m height) 
– Aeration tank (3.42 m diameter and 3.35 m height) 
– Sedimentation tank (3.42 m diameter and 2.80 m height) 
– Existing blower at the pump shed 
– Existing Final Effluent Tank and Sludge Retention tank that will be replaced as 

stated 

4.1.4 Risks and Benefits 

– This is a conventional treatment process that is familiar to the site operations 
team. 

– Option can fit within the site, however requires rectangular clarifiers. 
– The clarifier sizing to meet the peak flow condition means that a long retention 

time will occur. This increases the risk that suspended solids will float and 
increase the solids loading to the sand filter. The sand filter will operate more 
when this is occurring, particularly in warm weather. To reduce this, it will be 
normal practice to run only 1 clarifier and automatically turn on the second in 
high flow conditions. 



 

Hihi WWTP - Options 

 

www.wsp-opus.co.nz ©WSP Opus | 20/3/19 Page 6 

 

– By designing a fully nitrifying plant, it will remain biologically stable under all 
loading conditions, and should have well settling sludge all year. 

– No change to sludge disposal route. 
– Process can be supplied as build off site modules for more rapid installation, 

but due to phasing, has a long time on site. 

4.2 Option 2 – Fixed Film Treatment 

4.2.1 Process description 
This solution can be provided either as a Moving Bed BioReactor (MBBR) which 